



Swiss Parenterals Limited

**Pharmaceutical
Contract Development
and Manufacturer**

Complete Product List

Lyophilized Injections	
1	Aciclovir for Injection USP 250 mg / vial, 500 mg / vial, 1g/vial
2	Amphotericin-B for Injection USP 50 mg/vial & 100mg/vial
3	Azithromycin for Injection 500 mg/vial
4	Clarithromycin for injection 500 mg/vial
5	Dobutamine for Injection USP 250 mg / vial, 50mg/ml
6	Adrenaline Injection BP 1 mg / ml
7	Esomeprazole Sodium Powder for Injection 40 mg / vial, 20mg/vial
8	Ganciclovir for Injection 500 mg
9	Hydralazine for Injection 20 mg / ampoule or vial
10	Indomethacin for Injection 1 mg/vial
11	Ketoprofen for Injection 100 mg/ampoule or vial
12	Lornoxicam for Injection 8 mg/vial
13	Nicorandil for Injection 2 mg/vial, 48 mg/vial
14	Olanzapine Injection 10 mg/vial
15	Omeprazole for injection 40 mg / vial ,
16	Pantoprazole for Injection 40 mg / vial
17	Pralidoxine Chloride for Injection 500 mg / vial, 1 gm / vial
18	Rabeprazole Sodium for Injection 20 mg / vial
19	Succinylcholine Chloride for Injection USP 100 mg / vial, 500 mg / vial
20	Vancomycin Hydrochloride Sterile for Injection USP 500 mg / vial, 1 gm / vial
21	Vecuronium Bromide for Injection 4 mg/ampoule or vial, 10mg/vial
22	Voriconazole for Injection 200 mg / vial
23	Acetazolamide injection 500mg/vial
24	Caspofungin injection 50mg/vial , 70mg/vial
25	Colistimethate injection 100,000 IU/vial , 200,000 IU/vial
26	Lansoprazole injection 30mg/vial
27	Rifampicin injection 600mg/vial
28	Thiopental Injection 500mg/vial , 1gm/vial
29	Zoledronic injection 4mg/5ml
30	Allopurinol sodium for injection 500mg/vial
Anaesthetics / Muscle Relaxants	
1	Atracurium Besylate Injection USP 1 %
2	Bupivacaine Hydrochloride In Dextrose Injection USP (Heavy) 0.5% + 8% (Sterile Pack)
3	Bupivacaine Injection BP 0.5%
4	Bupivacaine Injection BP 0.5% (Preservative free)
5	Ketamine Hydrochloride Injection USP 1% & 5%
6	Lidocaine Injection BP 1 %, 2%
7	Lidocaine with Epinephrine Injection BP 2% + 0.001%
8	Pancuronium Bromide Injection 2 mg/4ml , 2mg/ml
9	Rocuronium Bromide Injection 1%
10	Suxamethonium Chloride Injection BP 5%
11	Thiopentone Sodium for Injection BP 0.5g & 1 g
12	Vecuronium Bromide for Injection 4 mg & 10 mg
13	Lignocaine injection 20mg/ml
14	Aminophylline 25mg/ml
15	Lidocaine Hydrochloride + Adrenaline Bitartrate 2% w/v

16	Atracurium Besylate 50mg/5ml
Central Nervous System	
1	Aripiprazole Injection 7.5 mg/ml
2	Atropine Sulphate Injection 0.6 mg/ml, 1 mg/ml, 0.25mg/5ml, 0.65mg/ml
3	Chlorpromazine Injection BP 2.5 %
4	Citicoline Injection 250 mg/ml , 125mg/ml
5	Diazepam Injection BP 5 mg/ml
6	Fluphenazine Decanoate Injection BP 12.5 mg/ml, 25 mg/ml
7	Flupentixol Decanoate Injestion 20 mg/ml, 100 mg/ml
8	Fosphenytoin Injection 75 mg/ml
9	Glycopyrolate and Neostigmine Injection 0.2 mg/ml + 2.5 mg/ml
10	Glycopyrolate Injection USP 0.2 mg/ml
11	Haloperidol Decanoate Injection 5 % (Oily)
12	Haloperidol Injection BP 0.5 %
13	Hyoscine Butylbromide Injection BP 10 mg / ml, 20 mg / ml
14	Midazolam Injection BP 1 mg/ml, 5 mg/ml
15	Neostigmine Injection BP 0.5 mg/ml, 2.5 mg/ml
16	Phenytoin Injection BP 5%
17	Prochlorperazine Mesilate Injection BP 1.25 %
18	Dopamine injection 40mg/ml
19	Epinephrine injection 1mg/ml
20	Norepinephrine injection 1mg/ml
21	Dexmedetomidine injection 100mcg
ANALGESIC / ANTI- INFLAMMATORY	
1	Aceclofenac Injection 150 mg
2	Desketoprofen Trometamol Injection 25 mg/ml
3	Diclofenac Injection 2.5%
4	Dipyrone Injection 50%
5	Drotaverine Injection 20 mg/ml, 40mg/2ml
6	Ibuprofen Injection 10 mg / ml
7	Ketoprofen Injection 20 mg/ml, 50 mg/ml
8	Ketorolac Tromethamine Injection USP 3%
9	Paracetamol Injection 150 mg / ml , 125mg/ml
10	Piroxicam Injection 20 mg / ml, 40mg/ml
11	Tramadol Injection 50 mg/ml
12	Diclofenac Sodium 75mg/ml, 75mg/3m
13	Paracetamol infusion 10mg/ml in 50ml,100ml
ANTI VIARL	
1	Aciclovir Sodium For Intravenous Infusion BP 250 mg
2	Ganciclovir for Injection 500 mg
Antibiotic / Anti-infective	
1	Amikacin Sulfate Injection USP 500 mg / 2 ml , 100mg/2ml , 250mg/2ml
2	Azithromycin For Injection 500 mg
3	Chloramphenicol Sodium Succinate For Injection BP 1 g
4	Clarithromycin Injection 500 mg
5	Clindamycin Injection BP 15%
6	Erythromycin Lactobionate for Injection 1 g, 500mg/vial

7	Gentamicin Injection BP 4%
8	Kanamycin Acid Sulphate For Injection BP 1 g, 2 g
9	Netilmicin Sulfate Injection USP 1 %, 10 % , 5%, 2.5%, 7.5%
10	Tobramycin Injection USP 4%
11	Vancomycin Hydrochloride For Injection USP 500 mg, 1 gm,250mg
12	Isepamicin Sulphate 100mg/ml
13	Clindamycin Phosphate 300mg/ml
14	Lincomycin Hydrochloride 300mg/ml
15	Polymyxin-B Sulphate 500000 IU
16	Sulfamethoxazole + Trimethoprim 80mg + 16mg
17	Doripenem for injection 500mg
18	Meropenem for injection 500mg , 100mg
19	Amoxicillin + Clavulanate Potassium 300mg, 600mg, 1.2g
20	Adriamycin Injection (DOXOrubicin Hydrochloride Injection, USP)10MG/5ML,20MG/10ML,50MG/25ML,200MG/100ML
Antifungal	
1	Amphotericin B Injection 50 mg, 100 mg
2	Voriconazole for Injection 200 mg / vial
ANTIMALARIAL	
1	α/β Arteether Injection 7.5 %
2	Artemether Injection 40 mg/ml, 80 mg/ml, 100 mg/ml, 20mg/ml
3	Artesunate Injection (Combipack) 60 mg, 30mg/vial, 120mg/vial
4	Chloroquin Phosphate Injection BP 4 % (base)
5	Sterile Quinine Dihydrochloride Concentrate BP 30 %
ANTI-HISTAMENIC	
1	Chlorpheniramine Injection BP 1 %
2	Dimenhydrinate Injection USP 5%
3	Promethazine Injection BP 2.5%
ANTIDOTES	
1	Pralidoxime Chloride For Injection 500 mg, 1 g
2	Acetylcysteine injection 200mg/ml
CARDIO-VASCULAR SYSTEM	
1	Adrenaline Injection BP 1 mg / ml
2	Alprostadil Injection 0.5 mg/ml (PDA)
3	Bitastrate Injection 10 mg/ml
4	Clonidine Injection BP 1.5 mg/ml, 0.1mg/ml, 0.5mg/ml
5	Digoxin Injection BP 0.25 mg / ml
6	Dobutamine Injection USP 25 mg / ml, 50 mg / ml
7	Etamsylate Injection 125mg/ml
8	Frusemide Injection BP 10 mg / ml
9	Heparin Injection BP 1000IU/ml, 5000 IU / ml
10	Hydralazine Hydrochloride Injection USP 20 mg/ml
11	Ibuprofen Injection 10 mg /ml (PDA)
12	Indomethacin Injection 1 mg (PDA)
13	Magnesium Sulphate Injection BP 500 mg/ml
14	Menadione Sodium Bisulphite Injection 10 mg/ml (Vitamin K3 Injection)
15	Mephenteramine Sulphate Injection 30 mg/ml, 15 mg/ml

16	Metoprolol Injection BP 1 mg / ml , 5mg/5ml
17	Nimodipin Injection 30 mg/50 ml
18	Nitroglycerin Injection USP 1 mg/ml, 5 mg/ml
19	Phenylephrine Hydrochloride Injection USP 1 %
20	Phytomenadione Injection USP 1 %, 0.2 %
21	Protamine Sulphate Injection 1 %
22	Sterile Dopamine Concentrate BP 4 %
23	Sterile Nonadrenaline Concentrate 1 mg/ml
24	Tranexamic Injection 100 mg/ml
25	Verapamil Injection 2.5mg/ml
26	Torseamide 10mg/ml
27	Terlipressin 1mg/10ml
28	Labelatol 5mg/ml
29	Propranolol 1mg/ml
30	Nitroglycerine 1mg/ml
Gastro Intestinal System	
1	Esomeprazole Sodium for Injection, 40 mg
2	Metoclopramide Injection BP 0.5%
3	Omeprazole For Injection 40 mg
4	Ondansetron Injection USP 2 mg/5 ml
5	Ondansetron Injection USP 2 mg/ml
6	Pantoprazole For Injection 40 mg
7	Rabeprazole Sodium For Injection 20 mg
8	Ranitidine Injection USP 25 mg / ml
9	Granisetron Hydrochloride 1mg/ml
10	Sodium Bicarbonate 0.084
11	Cimetidine Hydrochloride 100mg/ml
Gynaecology	
1	Carboprost Tromethamine Injection USP 0.25 mg/ml, 0.125mg/ml
2	Ergometrine Injection BP 0.2/ml, 0.5/ml
3	Isoxsuprine Injection 5 mg/ml
4	Methylergonovine Maleate Injection USP 0.2 mg, 0.5mg/ml,1mg/ml
5	Oxytocin Injection IP 5 IU / ml, 10IU/ml
6	Methyl ergotamine injection 0.2mg/ml
Hypothyroid	
1	Levothyroxine Sodium for Injection 100 mcg
NUTRIENTS	
1	Cyanocobalamine Injenction USP 1 mg/ml
2	Dextrose Injection USP 25% w/v, 50 % w/v
3	Iron Dextran Injection USP 5%
4	Iron Sucrose Injection USP 2%
5	Mecobalamin Injection 0.5%
6	Vitamin B complex Injection
7	Vitamin B complex Injection (high strenght)
8	Vitamin B1 Injection 5 %
9	Vitamin A, E, D, Cholecalciferol, Thiamine HCl, Ascorbic Acid, Niacinamide, Pyridoxine HCl, Riboflavin 10ml

10	Vitamin E + Selenium	50mg + 1.5mg/ml
11	Ascorbic acid (Vit C supplement)	250mg/ml, 100mg/ml
12	Vitamin K1	10mg
ORO-PHARYNGEAL		
1	Salbutamol Injection BP 0.5 mg / ml	
STEROIDAL ANTI INFLAMMOTRY		
1	Betamethasone Acetate and Betamethasone Sodium Phosphate Injection 3 mg + 3 mg/ml	
2	Dexamethasone Sodium Phosphate Injection USP 4 mg / ml	
3	Hydrocortisone Acetate Injection 25 mg / ml	
4	Hydrocortisone Sodium Succinate For Injection BP 100 mg, 250 mg, 500 mg	
5	Methyl Prednisolne Sodium Succinate For Injection USP 40 mg, 125 mg,500 mg, 1000 mg	
6	Methylprednisolone Acetate Sterile Aqueous suspension 40 mg / ml	
7	Triamcinolone Acetonide Injectables Suspension USP 10 mg/ml & 40 mg/ml	
ANTICONVILSANT,CATHARTIC & ELECTROLYTE		
1	Magnesium Sulphate Injection 10%, 50%	
CEPHALOSPORINS PRODUCT		
1	Cefotaxime for Injection 1000mg, 500mg, 250mg	
2	Ceftriaxone for Injection 1gm, 500mg, 250mg, 125mg	
3	Ceftriaxone and Sulbactam for Injection 1000mg + 500mg	
4	Cefuroxime for Injection 750mg, 1500mg	
5	Ceftazidime for Injection 1000mg	
6	Cefazolin for Injection 1000mg	
7	Cefepime for Injection 500mg, 1000mg	
8	Cefuroxime & Tazobactam for Injection 750mg, 1500mg	
OTHERS		
1	Bivalirudin 100mg, 250mg	
2	Calcium Gluconate 0.1	
3	Deferoxamine Mesylate 500mg, 1000mg, 2g	
4	Ketamine Hydrochloride 20mg/ml, 50mg/ml	
5	Lorazepam 2mg/ml	
6	Naloxone Hydrochloride 0.4mg, 1mg, 10mcg	
7	Phenobarbital 200mg/ ml	
8	Dobutamine Hydrochloride 12.5mg/1ml	
9	Butaphosphan + Cyanocobalamin 100mg + 50mcg	
10	Furosemide 10mg/ml, 20mg/ml	
11	Nimodipine Intravenous Infusion 10mg/50ml	
12	Promethazine Hydrochloride 125mg/ml	
13	Sodium Chloride 0.9 % 1ml, 5ml, 10ml	
14	Piracetam 200mg	
15	Levocarnitine 5ml 0.2gm /ml	
16	Potassium Chloride 150mg	
17	Alpha Beta Arteether 75mg/ml.	
18	Amikacin 500mg/2ml.	
19	Amoxycillin 1000mg + Clavulanic Acid 200mg/vial	
20	Amoxycillin 1000mg/vial	
21	Amphotericin B 50mg/vial	
22	Ampicillin 1000mg/vial	

23	Ascorbic Acid 500mg/5ml.
24	Ascorbic Acid 500mg/ml.
25	Azithromycin 500mg/vial
26	Cefepime 2000mg + Sulbactam 1000mg/vial
27	Cefoperazone 1000mg + Sulbactam 500mg/vial
28	Cefoperazone 500mg + Sulbactam 500mg
29	Cefotaxime 1000mg/vial
30	Ceftriaxone 1000mg + Sulbactam 500mg/vial
31	Ceftriaxone 1000mg + Tazobactam 125mg
32	Ceftriaxone 1000mg/vial
33	Ceftriaxone 3.0gm + Sulbactam 1.5gm/vial
34	Ceftriaxone 3.0gm/vial
35	Ceftriaxone 4.0gm/vial
36	Dexamethasone Phosphate 4mg/ml.
37	Diclofe Sodium 25mg/ml.
38	Doxycycline 100mg/vial
39	Enoxaparin Sodium 40mg/0.4ml
40	Enoxaparin Sodium 60mg/0.6ml.
41	Esomeprazole 40mg/vial
42	Gentamicin 40mg/ml.
43	Heparin Sodium 5000 Units/ml.
44	Imipenem 1000mg + Cilastatin 1000mg/vial
45	Imipenem 500mg + Cilastatin 500mg/vial
46	Mecobalamin 1500mcg + Niacinamide 100mg + Pyridoxine Hcl. 100mg/2ml
47	Meropenem 1000mg + Sulbactam 500mg
48	Meropenem 1000mg/vial
49	Meropenem 500mg.
50	Methylcobalamin 1000mcg + Pyridoxine Hcl. 100mg + Niacinamide 100mg + D-Panthenol 50mg/2ml.
51	Methylergometrine Maleate 0.2mg/ml.
52	Methylprednisolone 500mg/vial
53	Methylprednisolone Acetate 40mg/ml.
54	Methylprednisolone Sodium Succinate Eq. to Methylprednisolone 1000mg/vial
55	Methylprednisolone Sodium Succinate Eq. to Methylprednisolone 125mg/vial
56	Methylprednisolone Sodium Succinate Eq. to Methylprednisolone 40mg/vial
57	Nandrolone Decanoate 25mg/ml.
58	Nandrolone Decanoate 50mg/ml.
59	Omeprazole 40mg./vial
60	Pantoprazole 40mg/vial
61	Paracetamol 75mg/ml.
62	Piperacillin 1.0gm + Tazobactam 125mg/vial
63	Piperacillin 2.0gm + Tazobactam 250mg/vial
64	Piperacillin 4000mg + Tazobactam 500mg/vial
65	Ranitidine 25mg/ml.
66	Sterile Water for Injection
67	Tramadol Hcl. 100mg/2ml.
68	Tramadol Hcl. 100mg/ml.

69	Tramadol Hcl. 50mg/ml.
70	Tranexamic Acid 100mg/5ml.
71	Triamcinolone Acetonide 40mg/ml.
72	Voriconazole 200mg/vial
VETERINARY PRODUCTS	
1	Calcium Levulinate + Cholecalciferol 76.4mg/5000 IU
2	Chlorpheniramine Maleate 10mg
3	Enrofloxacin 100mg
4	Eprinomectin 10mg/ml
5	Ivermectin 0.01
6	Neomycin Sulphate 140mg
7	Sulphadiazine & Trimethoprim 200mg + 40mg
8	Tylosin Tartrate 200mg
9	α -Tocopheryl Acetate 50mg/ml
10	Butaphosphan & Cyanocobalamin 100mg + 50mcg
11	Methylergonovine Maleate 0.2mg/ml, 0.5mg/ml, 1mg/ml
12	Vitamin E + Selenium 50mg + 1.5mg/ml
13	Ceftriaxone 3gm 10ml with 18g needle
14	Ceftriaxone 4gm 20ml with 18g needle
15	Ceftriaxone 4gm + Tazobactam 500 mg 20ml with 18g needle
16	Ceftriaxone 3gm + Tazobactam 375 mg 10ml with 18g needle
17	Ceftriaxone 2gm + Sulbactam 1gm 10ml with 18g needle
18	Ceftriaxone 3gm + Sulbactam 1.5gm 20ml with 18g needle
19	Cloprostenol 20ml with 18g needle
20	Buserelin 4mcg
21	Phenylbutazone 100mg
22	Vitamin A, E, D, Cholecalciferol, Thiamine HCl, Ascorbic Acid, Niacinamide, Pyridoxine HCl, Riboflavin 30ml
PRE FILLED SYRIENGE PRODUCTS	
1	Amikacin Injection IP 500mg/2ml (2ml)
2	Diclofenac Sodium Injection IP 75mg/ml
3	Lignocaine Hydrochloride Injection IP 10ml
4	Iron Sucrose Injection USP (5ml)
5	Dobutamine Injection USP 50mg (5ml)
6	Methylcobalamine Injection 500/1000/1500 mcg
7	Labetalol Injection BP 5mg (4ML)
8	Bupivacaine Hydrochloride In Dextrose Injection USP
9	Neostigmine Methylsulphate Injection Ip 0.5mg
10	Hydroxy Propyl Methyl Cellulose Ophthalmic Solution 2% w/v
11	Oxytocin Injection IP 1ml
12	Noradrenaline Tartrate Injection IP
13	Granisetron Injection
14	Gentamicin Injection IP 80mg
15	Frusemide Injection IP
16	Adrenaline Bitartrate Injection IP
17	Vitamin D3 injection 1ml PFS
18	Methyl ergometrine Injection Ip

19	Sumatriptan Injection USP
20	Betamethasone Sodium Phosphate Injection IP
21	Vitamin B1, Vitamin B6, Vitamin B12 Injection 100mg+100mg+10000mcg
22	Vitamin B1, Vitamin B6, Vitamin B12 Injection 100mg+100mg+25000mcg
23	tri sodium citrate Injection 4 %/ 30% /46.7 %
24	Adrenaline Injection BP (new)
25	Atropine Sulphate Injection (new)
26	Sodium bicarbonate Injection (new)
27	Sodium Nitrate Injection (new)
28	Sodium Chloride Solution (new)
29	Sodium Hyaluronate Acid (new)
30	Ondansetron Injection IP
31	Adenosine Injection
32	Dopamine Hydrochloride Injection USP (5ml)
33	Tranexamic Acid Injection BP (5ml)

INHALED ANASTHESIA

1	Isoflurane Liquid for Inhalation 30ml
2	Isoflurane Liquid for Inhalation 100ml
3	Isoflurane Liquid for Inhalation 250ml
4	Sevoflurane Liquid for Inhalation 50ml
5	Sevoflurane Liquid for Inhalation 250ml
6	Desflurane Liquid for Inhalation 240ml (under development)

OPHTHALMIC PRODUCTS	
1	Artificial Tears 0.3% (HPMC)
2	Atropine Eye Drops BP 0.5%, 1%
3	Betamethasone + Neomycin Eye / Ear Drops 0.1% + 0.5%
4	Betamethasone Eye Drops BP 0.1%
5	Betaxolol Eye Drops BP 0.25% / 0.5% w/v
6	Brimonidine Tartarate + Timolol Maleate Eyedrops (0.2 % + 0.5 %)
7	Brimonidine Tartarate Eyedrops 0.2 %
8	Brinzolamide Eyedrops 1 % w/v
9	Chloramphenicol Ophthalmic Solution USP 0.5%
10	Chloramphenicol With Dexamethasone Eye Drops 1% + 0.1%
11	Ciprofloxacin And Dexamethasone Eye Drops 0.3% + 0.1%
12	Ciprofloxacin Eye/ Ear Drops 0.3%
13	Cyclosporine Eye Emulsion 0.05 %
14	Dexamethasone Sodium Phosphate Ophthalmic Solution USP (Dexamethasone Eye / Ear Drops) 0.1 %
15	Diclofenac Sodium Ophthalmic Solution 0.1 %
16	Dorzolamide Eyedrops 2 %
17	Dorzolamide HCl + Brimonidine tartrate + Timolol Maleate Eye drops (20 mg + 2 mg + 5 mg)
18	Dorzolamide Hcl + Timolol Maleate E/D (20 mg + 5 mg)
19	Fluconazole Eye Drops 0.3%
20	Fluoromethosone + Neomycin Eyedrops 0.1% +0.367%
21	Fluoromethosone E/D 0.1 %
22	Gatifloxacin And Dexamethasone Eye Drops 0.3% + 0.1%
23	Gatifloxacin Eye Drops 0.3%
24	Gentamicin Eye / Ear Drops 0.3%
25	Gentamicin Sulfate With Hydrocortisone Acetate Eye / Ear Drops 0.3% +1%
26	Hypromellose Ophthalmic Solution USP 0.3%, 0.7%
27	Hypromellose Ophthalmic Solution USP 2% (Injectable for Opth. Use Only)
28	Ketorolac Tromethamine Eye Drops 0.5 %
29	Ketotifen Fumarate Eyedrops 0.025 %
30	Latanoprost + Timolol Eye Drops (50 mcg + 5 mg/ml)
31	Latanoprost Eye Drops 50 mcg/ml
32	Moxifloxacin and Dexamethasone Eye Drops 0.5 % + 0.1 %
33	Moxifloxacin Eye Drops 0.5%
34	Naphazoline Hydrochloride with Zinc Sulfate Eye Drops 0.025% + 0.20%
35	Natamycin Ophthalmic Suspension USP 5 %
36	Neomycin Sulfate & Dexamethsone Eye Drops
37	Norfloxacin Ophthalmic Solution USP (Norfloxacin Eye / Ear Drops) 0.30%
38	Ofloxacin Eye/Ear Drops 0.3%
39	Polyvinyl Alcohol + Povidone Eyedrops 1.4 % + 0.6 %
40	Prednisolone Acetate Ophthalmic Suspension USP 1 %
41	Sodium Carboxymethyl Cellulose Eye Drops 1 %
42	Sodium Cromoglycate Eye Drops BP 2 % w/v, 4% w/v
43	Timolol Eye Drops BP 0.5%
44	Tobramycin Ophthalmic Solution USP 0.3%,3ml
45	Travaprost Eye Drops 0.04 mg/ml
46	Tropicamide Eye Drops BP 0.5 %, 1 %

47	Bimatoprost 0.03%
48	tobramycin +dexamethasone 0.3%/0.1%,5ml
49	Polyethylene Glycol 400 & Propylene Glycol Ophthalmic Solution
50	Chlorpheniramine Maleate & Naphazoline Hydrochloride Eye Drops
50	CARBOXYMETHYLCELLULOSE Sodium Lubricant EYE DROPS 1%w/v
51	Hypromellose Ophthalmic Solution USP
52	SODIUM HYALURONATE EYE DROPS 0.18% w/v
53	Ketorolac Tromethamine Ophthalmic Solution 0.5%
54	Flurbiprofen Sodium Ophthalmic Solution USP 0.03%
55	Bromofenac Ophthalmic Solution 0.09%
56	Nepafenac 0.1% Eye Drops
57	Ketorolac Tromethamine Ophthalmic Solution 0.4%
58	Dorzolamide & Timolol Eye Drops BP
59	Travoprost Ophthalmic Solution USP
60	Latanoprost Ophthalmic Solution
61	Timolol Eye Drops BP
62	Timolol Eye Drops BP 0.25%
63	Brimonidine Tartrate Ophthalmic Solution 0.2%
64	Brimonidine Tartrate and Timolol Maleate Eye Drops
65	Brimonidine Tartrate And Timolol Eye Drops
66	Moxifloxacin & Bromfenac Ophthalmic solution
67	Moxifloxacin & Ketorolac Tromethamine Ophthalmic Solution
68	Flurbiprofen with Gatifloxacin eye drops
69	Chloramphenicol & Dexamethasone sodium Phosphate Eye/ Ear Drops
70	LOTEPREDNOL ETABONATE & MOXIFLOXACIN OPHTHALMIC SUSPENSION (BAK Free)
71	Tobramycin With Fluorometholone Ophthalmic Suspension
72	Moxifloxacin Hydrochloride & Dexamethasone Ophthalmic Solution
73	Ofloxacin 0.3% and Dexamethasone 0.1% Ophthalmic Solution
74	Gatifloxacin & Prednisolone Acetate Ophthalmic Suspension
75	MOXIFLOXACIN HYDROCHLORIDE & DEXAMETHASONE EYE DROPS
76	Gentamycin with Dexamethasone Eye Drops
77	Neomycin sulphate and Dexamethasone sodium phosphate Ophthalmic Solution
78	MOXIFLOXACIN with PREDNISOLONE OPHTHALMIC SUSPENSION
79	Tobramycin and Dexamethasone Ophthalmic Solution
80	Fluorometholone Ophthalmic Suspension USP
81	Difluprednate Ophthalmic Emulsion 0.05% w/v
82	Prednisolone Acetate Ophthalmic Suspension USP
83	Dexamethasone Sodium Phosphate Ophthalmic
84	Solution USP 0.1% w/v
85	Diclofenac sodium Ophthalmic Solution
86	Fluorometholone Acetate Ophthalmic Suspension
87	LOTEPREDNOL ETABONATE OPHTHALMIC SUSPENSION
88	Ciprofloxacin Ophthalmic Solution USP
89	Chloramphenicol Ophthalmic Solution USP
90	OFLOXACIN OPHTHALMIC SOLUTION USP 0.3%
91	GATIFLOXACIN EYE DROPS 0.5% w/v
92	GATIFLOXACIN AND DEXAMETHASONE OPHTHALMIC SOLUTION
93	Norfloxacin Eye Drops BP

94	MOXIFLOXACIN OPHTHALMIC SOLUTION USP
95	TOBRAMYCIN OPHTHALMIC SOLUTION USP
96	Gentamycin Eye Drops BP 0.3 %
97	GATIFLOXACIN Ophthalmic Solution 0.3% w/v
98	OLOPATADINE HYDROCHLORIDE OPHTHALMIC SOLUTION USP 0.2%
99	OLOPATADINE HYDROCHLORIDE OPHTHALMIC SOLUTION USP 0.1%
100	Tetracaine Eye Drops BP 0.5% w/v
101	PROPARACAINE Hydrochloride OPHTHALMIC SOLUTION USP 0.5%
102	FLUCONAZOLE EYE / EAR DROPS 0.3%
103	Natamycin Ophthalmic Suspension 5% w/v
104	TROPICAMIDE WITH PHENYLEPHRINE OPHTHALMIC SOLUTION
105	Cyclopentolate Eye Drops
106	Atropine Sulphate Ophthalmic Solution USP
107	Tropicamide Eye Drops BP
108	Naphazoline Hcl, Phenylephrine Hcl, Menthol & Camphor Ophthalmic Solution
109	Homatropine Hydrobromide Ophthalmic Solution USP 2% w/v
110	Polymixin B Sulphate, Chloramphenicol & Dexamethasone Eye/ Ear Drops
111	Flurbiprofen Sodium 0.03 & Chloramphenicol Ophthalmic Solution 0.03% & 0.5%
112	Potassium Iodide, Sodium Chloride And Calcium Chloride Eye Drops
113	Potassium Iodide, Sodium Chloride And Calcium Chloride Eye Drops
114	Boric acid , Zinc Sulphate and Glycerine Eye Drops
115	Boric acid , Zinc Sulphate Eye Drops
116	Sodium Chloride Ophthalmic Solution USP
117	Naphazoline Hydrochloride, Menthol, Camphor & Hydroxy Propyl Methyl Cellulose Eye Drops
ORO-PHARYNGEAL	
1	Chloramphenicol Ear Drops 5%
2	Cirowax Ear Drops
3	Clotrimazole & Lignocaine Ear Drops 1% + 2%
4	Ephedrine Nasal Drops BP 0.5%
5	Naphazoline Nitrate 0.025% w/v + Phenylephrine HCL 0.25% w/v Nasal Drops
6	Saline Nasal Drops 0.65 w / v
7	Xylometazoline Nasal Drops BP 0.05% , 0.1%
NASAL SPRAY/DROPS	
1	Fluticasone Nasal Spray BP 0.05%
2	Xylometazoline Nasal Spray 0.05% w/v
3	Xylometazoline Nasal Spray.0.1% w/v
4	Xylometazoline Nasal Drops 0.1% w/v
5	Xylometazoline Nasal Drops 0.05% w/v
6	Zolmitriptan NS 5 mg (5%)
7	Desmopressin Intranasal Solution BP 0.01%
8	Azelastin Nasal Spray 0.1%
9	Mometasone Nasal Spray BP 0.05%
10	Sodium Chloride nasal solution BP 0.65 %
11	Calcitonin (Salmon) Nasal Spray 200 IU
12	Ciclesonide Nasal Spray 50 mcg
13	Xylometazoline 0.5 mg + Ipratropium 0.6 mg nasal Spray
14	Azelastine 140 mcg and Fluticasone 27.5 mcg Nasal Spray
15	Oxymetazoline Nasal Solution USP 0.05%

16	Calcitonin Salmon Nasal Solution USP / Calcitonin Nasal Spray
17	Budesonide Nasal Spray BP
18	Oxymetazoline Hydrochloride Nasal Solution USP 0.025% w/v
19	Oxymetazoline Hydrochloride Nasal Solution USP 0.05% w/v
20	Sodium Chloride Nasal Spray BP/IP
21	Fluticasone Propionate Nasal Spray BP/ Fluticasone Propionate Nasal Spray IP
22	Mometasone Aqueous Nasal Spray USP
23	Mometasone Aqueous Nasal Spray BP
24	Ciclesonide Aqueous Nasal Spray
25	Azelatine Hydrochloride and Fluticasone Propionate Nasal Spray
26	Azelatine Hydrochloride and Fluticasone Propionate Nasal Spray
27	Azelatine Hydrochloride and Fluticasone Propionate Nasal Spray
28	Azelatine Hydrochloride Nasal Spray
29	Fluticasone Furoate Nasal Spray
30	Fluticasone Furoate Nasal Spray
31	Xylometazoline Nasal Drops BP 0.1%w/v
32	Xylometazoline Nasal Drops BP 0.05%w/v
33	Xylometazoline Hydrochloride Nasal Solution USP 0.1% w/v
34	Xylometazoline Hydrochloride Nasal Solution USP 0.05% w/v
35	Zolmitriptan Nasal Spray
36	Ipratropium Nebulizer Solution BP 250mcg/ml
37	Salbutamol Nebulizer Solution BP 5mg/ml
38	Mometasone Aqueous Nasal Spray IP

S.No	Product Name
Central Nervous System	
1	Benzhexol Tablets 5 mg
2	Carbamazepine Tablets BP 200 mg
3	Carbimazole Tablets 5 mg
4	Chlorpromazine Tablets BP 25 mg
5	Citicoline Tablets 500 mg
6	Fluphenazine Hydrochloride Tablets 2.5 mg
7	Haloperidol Tablets BP 2 mg
8	Lithium Carbonate Tablets 300 mg
9	Olanzapine Tablets 5 mg, 10 mg
10	Phenytoin Tablets 100 mg
11	Risperidone Tablets 2 mg, 4 mg
ANALGESIC / ANTI- INFLAMMATORY	
1	Aceclofenac 100 mg + Paracetamol 500 mg Tablets
2	Aceclofenac Tablets 100 mg, 150 mg
3	Desketoprofen Trometamol + Paracetamol tablets (25+500 mg)
4	Desketoprofen Trometamol 75 mg (Extended release tablets)
5	Desketoprofen Trometamol Tablets 25 mg
6	Diclofenac Potassium Tablets USP 100 mg
7	Diclofenac Sodium Tablet BP (Delayed Release) 50 mg, 100 mg
8	Dipyrone Tablets 500 mg
9	Drotaverine Tablets 40 mg, 80 mg
10	Etorocoxib Capsule 60 mg, 90 mg
11	Ibuprofen Tablets BP , 400 mg, 600 mg, 800 mg
12	Indomethacin Tablets/Capsules 25 mg
13	Ketoprofen Tablets 150 mg, 200 mg (Extended release)
14	Ketoprofen Tablets 50 mg, 100 mg
15	Ketorolac Tromethamine Tablets 200 mg
16	Paracetamol 325 + Tramadol 37.5 mg Tablets
17	Paracetamol and Diclofenac Tablets 500 mg + 50 mg
18	Paracetamol Tablet BP 500 mg
Antiviral	
1	Aciclovir Tablets BP 200 mg, 400 mg
2	Ganciclovir Capsules 250 mg, 500 mg
Antibiotic / Anti-infective	
1	Azithromycin Tablets 250 mg, 500 mg
2	Chloramphenicol Dry Powder for Oral Suspension 125 mg/5 ml
3	Ciprofloxacin Tablets USP 500 mg
4	Clarithromycin Tablets 500 mg
5	Diethylcarbamazine Tablets BP 50 mg
6	Doxycycline Tablets / Capsules USP 100 mg, 200 mg
7	Levofloxacin Tablet 500 mg
8	Ofloxacin Tablets 200 mg
Antifungal	
1	Fluconazole Capsule 150 mg
2	Fluconazole Tablets 200 mg

3	Griseofulvin Tablets 500 mg
4	Ketoconazole Tablets USP 200 mg
ANTIMALARIAL	
1	Amodiaquin Hydrochloride Tablets USP 200 mg
4	Artemether & Lumefantrin Tablets 20 mg + 120 mg (Dispersible)
5	Artemether & Lumefantrin Tablets Fort 40 mg + 240 mg
6	Artemether & Lumefantrin Tablets DS 80 mg + 480 mg
10	Artesunate Tablets 50 mg
11	Artesunate 100 mg- 6 Tabs & Sulfadoxin 500 mg + Pyrimethamine 25 mg- 3 Tabs (Kit 6+3)
12	Artesunate 50 mg- 6 Tabs & Sulfadoxin BP 500 mg + Pyrimethamine 25 mg- 2 Tabs (Kit 6+2)
13	Artesunate 100 mg- 6 Tabs & Amodiaquine base 300 mg - 6 Tabs (Kit 6+6)
16	Dihydroartimisinin 160 mg & Sulfadoxin 500 mg + Pyrimethamine 25 mg Tablets (Kit 3+3)
18	Quinine Suphate Tablets BP 300 mg
ANTI-HISTAMINIC	
1	Betahistidine Hcl Tablet 16 mg / 24 mg
2	Chlorpheniramine Tablets BP 4 mg & Chlorpheniramine Oral Solution 2 mg /5 ml
3	Dimenhydrinate Tablets & Syrup
4	Kitotifen Tablets and Kitotifen Oral Solution 1 mg/5 ml
5	Levocetirizine HCl + Ambroxol (Extended release) Bilayered Tablets (5 mg + 75 mg)
6	Levocetirizine Tablets & syrup
7	Promethazine Tablets & Promethazine Oral Solution 5 mg / 5 ml
ANTI-DIABETICS	
1	Glibenclamide Tablets BP 5 mg
2	Gliclazide Tablets BP 80 mg
3	Glimepiride 1 mg, 2 mg
4	Metformin (Extended Release) + Glibenclamide Tablets 500 mg + 5 mg
5	Metformin (Extended Release) + Gliclazide Tablets 500 mg + 80 mg
6	Metformin (Extended Release) + Glimepiride Tablets 500 mg +1 mg or 2 mg
7	Metformin Hydrochloride Tablets 500 mg, 750 mg, 1000 mg (Extended Release)
8	Metformin Hydrochloride Tablets USP 500 mg, 850 mg, 1000 mg
9	Pioglitazone Tablets 15 mg, 30 mg
ANTI-DOTES	
1	Disulfiram Tablets 200 mg
CARDIO-VASCULAR SYSTEM	
1	Amlodipine + Atenolol Tablets 5 mg + 50 mg
2	Amlodipine Tablets 5 mg, 10 mg
3	Atenolol Tablets BP 50 mg, 100 mg
4	Atorvastatin Tablets 10 mg, 40 mg
5	Bisoprolol + Hydrochlorothiazide Tablets
6	Bisoprolol Tablets 5 mg, 10 mg
7	Clonidine Tablets 0.1/0.2/0.3 mg
8	Clopidogrel Bisulfate Tablets 75 mg
9	Diltiazem Tablets 30 mg, 60 mg (Extended Release)
10	Enalapril Maleate Tablets 2.5 mg

11	Enalapril Maleate Tablets 5 mg, 10mg
12	Hydrochlorothiazide Tablets BP 25 mg, 50 mg
13	Irbesartan + Hydrochlorothiazide Tablets
14	Irbesartan Tablet 75 mg, 150 mg, 300 mg
15	Isosorbide Dinitrate Tablets 10 mg
16	Lisinopril Tablets USP 5 mg, 10 mg
17	Nicorandil Tablets 10 mg
18	Nifedipine Tablets 20 mg, 30 mg (Extended Release)
19	Nitroglycerin Tablets 0.5 mg
20	Perindopril Tablets 2 mg, 4 mg, 8 mg
21	Rosuvastatin Tablets 10 mg / 20 mg
22	Valsartan + Amlodipine Tablets 160 mg + 5 mg
23	Valsartan + Hydro Chlorthiazide (80 mg +12.5 mg) (160 mg + 25 mg)
24	Valsartan Tablets, 160 mg, 320 mg
25	Verapamil Tablets, 120 mg. 240 mg (Extended Release)
Gastro Intestinal System	
1	Aluminium Hydroxide Tablets BP 500 mg
2	Cimetidine Tablets BP 200 mg
3	Cimetidine Tablets BP 400 mg
4	Co-magaldrox Tablets BP (Mag. Hyd 250 mg + Al. Hyd 250 mg)
5	Esomeprazole Tablets and Capsules 20 mg, 40 mg
6	Gastro-resistant Bisacodyl Tablets BP 5 mg
7	Levosulpiride Tablets 25 mg
8	Magnesium Trisilicate 200 mg + Dried Aluminium Hydroxide Gel 300 mg Tablets
9	Mebendazole Tablets USP 500 mg
10	Metoclopramide Tablets BP 10 mg
11	Naproxen + Esomeprazole Multilayered Tablets (500 mg + 20 mg)
12	Omeprazole Delayed Release Capsules USP 20 mg
13	Pantoprazole Tablets 40 mg
14	Rabeprazole Tablets 20 mg
15	Secnidazole Tablets 500 mg/1 g
16	Sulfasalazine Tablets USP 500 mg
Gynaecology	
1	Ergometrine Tablets BP 0.5 mg
2	Methylergonovine Maleate Tablets USP 0.125 mg
3	Metrinidazole + Clotrimazole + Lactic Acid Bacillus Vaginal Tablets
4	Metronidazole + Clotrimazole Vaginal Tablets 500 mg
5	Nystatin Pessaries BP 500000 IU (Vaginal Tablets)
Hypothyroid	
1	Levothyroxine Sodium Tablets BP 50 mcg, 100 mcg
NUTRIENTS	
1	Capsules of Carbonyl Iron with Zinc Folic Acid
2	Iron + Folic Acid + Zinc Sulphate Capsules
3	Multivitamin Tablets (For Prophylactic Use)
4	Polyvitamin Tablets Therapeutic
5	Zinc Sulphate Dispersible Tablets 20 mg
ORO-PHARYNGEAL	

1	Benzocain + Chlohexidine chewable Tablets 2 mg + 5 mg
2	Paracetamol, Chlorpheniramine Maleate, Phenilephrine Hydrochloride & Caffeine Tablets
OTHER TABLETS	
1	Trifluoperazine Tablets BP
2	Clozapine Tablets USP 100 MG
3	Aceclofenac 100, Paracetamol 325 & Serratiopeptidase 10 Tablets
4	Aceclofenac100 & Paracetamol 325 Tablets
5	Paracetamol Tablets 500 MG
6	Paracetamol Tablets 650 MG
7	Aceclofenac 100, Paracetamol 500 & Serratiopeptidase 15 Tablets
8	Aceclofenac 100& Paracetamol 500Tablets
9	Metformin HCL Tablets 500 MG
10	Diclofenac Sodium & Paracetamol Tablets
11	Metformin HCL 500 MG& Glimepiride 1 ,2,3,4Tablets
12	Metformin HCL 500 MG & Glimepiride 1,2,3,4 Tablets
13	Diclofenac Potassium, Paracetamol & Serratiopeptidase Tablets
14	Aceclofenac, Paracetamol & Chlorzoxazone Tablets
15	Aceclofenac, Paracetamol & Chlorzoxazone Tablets
16	Pantoprazole Tablets 40 MG
17	Chlorpheniramine Maleate Tablets 4 MG
18	Pantoprazole 40 & Domperidone 10 AND 30 Tablets
19	Diclofenac Potassium With Serratiopeptidase Tablets
20	Clozapine Tablets USP 25 MG
21	Telmisartan& Hydrochlorothiazide Tablets
22	Levocetirizine& Montelukast Tablets
23	Voglibose Tablets 0.3 MG
24	Voglibose Tablets 0.2 MG
25	Prazosin Tablets BP 1 MG
26	Amlodipine Besylate Tablets USP 5 MG
27	Metoclopramide Tablets BP 10 MG
28	Atorvastatin Tablets 10 MG
29	Atorvastatin Tablets 40 MG
30	Atorvastatin Tablets 20 MG
31	Dicyclomine Hydrochloride & Paracetamol Tablets
32	Pantoprazole Tablets 40 MG
33	Pantoprazole 40 & Domperidone 30 Tablets
34	Rosuvastatin Tablets 10 &20 MG
35	Diclofenac Sodium & Paracetamol Tablet
36	Prednisolone Tablets BP 5 MG
37	Diclofenac Potassium, Paracetamol& Serratiopeptidase Tablets
38	Methocarbamol Tablets 500 MG
39	Voglibose Mouth Dissolving Tablets 0.2,0.3 MG
40	Aceclofenac Tablets 100 MG
41	Ofloxacin& Ornidazole Tablets IP
42	Azithromycin Tablets 500 MG
43	Ornidazole Tablets 500 MG

44	Voglibose 0.2 AND 0.3& Metformin Hydrochloride 500 MG &1GM Sustained Release Tablets
45	Rosuvastatin & Fenofibrate Tablets IP
46	Hydralazine Hydrochloride Tablets USP 25 MG
47	Fluoxetine Tablets USP 20 MG
48	Phenytoin Tablets BP 25 MG
49	Nimesulide Tablets BP 100 MG
50	Diclofenac Potassium with Serratiopeptidase Tablets
51	Diclofenac Potassium & Paracetamol Tablets
52	Diclofenac Sodium, Paracetamol and Chlorzoxazone Tablets
53	Aminophylline Tablets BP 100 MG
54	Metoprolol Succinate Prolonged Release Tablets IP 50 MG
55	Sparfloxacin 200 Tablets
56	Paracetamol,Phenylepherine Hydrochloride & Cetirizine Hydrochloride Tablets
57	Tramadol Hydrochloride and Acetaminophen Tablets USP
58	Aceclofenac Sustained Release Tablets 200 MG
59	Glimepiride 1,2,3,4& Metformin Hydrochloride500 mg Prolonged Release Tablets
60	Glimepiride1,2,3,4 & Metformin Hydrochloride 1000 mg Prolonged Release Tablets
61	Sildenafil Tablets USP 100 MG
62	Colchicine Tablets USP 1 MG
63	Levocetirizine DihydrochlorideTablets 5 MG
64	Fluconazole Tablets USP 100 MG
65	Voglibose Mouth Dissolving Tablets 0.3 MG
66	Domperidone Tablets BP 10 MG
67	Metoprolol Succinate Prolonged Release Tablets IP 25 MG
68	Paracetamol,Phenylepherine Hydrochloride & Cetirizine Hydrochloride Tablets
69	Nimesulide& Paracetamol Tablets
70	Cabergoline Tablets USP 0.5 MG
71	Montelukast Sodium Tablets 5 MG
72	Montelukast Sodium Chewable Tablets 4 MG
73	Montelukast Sodium Tablets 10 MG
74	Artemether & Lumefantrine Tablets
75	Procyclidine Hydrochloride Tablets IP 5 MG
76	Amlodipine & Atenolol Tablets
77	Carvedilol tab BP 6.25 MG
78	Carvedilol tab BP 12.5 MG
79	Disulfiram Dispersible Tablets 500 MG
80	Soluble Prednisolone Tablets BP 5 MG
81	Soluble Prednisolone Tablets BP 20 MG
82	Mebeverine Tablets IP 135 MG
83	Ibuprofen, Paracetamol& Chlorzoxazone Tablets
84	Losartan Tablets USP 50 MG
85	Sildenafil Tablets USP 100 MG
86	Sildenafil Tablets USP 50 MG
87	Phenobarbital Tablets USP 50 MG
88	Vildagliptin & Metformin Hydrochloride Tablets
89	Olanzapine Tablets USP 5 MG

90	Sertraline Hydrochloride Tablets USP 50 MG
91	Vildagliptin Tablets 50 MG
92	Risperidone Tablets USP 3 MG
93	Serratiopeptidase Tablets
94	Metformin Hydrochloride Sustained Release Tablets IP 500 MG AND 1000 MG
95	Chlordiazepoxide and Amitriptyline Tablets USP
96	Amitriptyline Tablets 10 MG
97	Amitriptyline Tablets 25 MG
98	Chlordiazepoxide and Amitriptyline Tablets USP
99	Vitamin C Chewable Tablets 500 MG
100	Cinnarizine Tablets 25 MG
101	Ivermectin Dispersible Tablets 12 MG
102	Propranolol HCL Tablets USP 10 MG
103	Hydrochlorothiazide Tablets 25 MG
104	Vitamin C Tablets 100 MG
105	Telmisartan Tablets 40 MG
106	Fluconazole Tablets 150 MG
107	Levofloxacin Tablet 250 MG
OTHER CAPSULES	
1	Rabeprazole & Domperidone Sustained Release Capsules
2	Pantoprazole (EC) Domperidone SR Capsules
3	Omeprazole Capsules IP 20 MG
4	Enteric Coated Esomeprazole & Domperidone SR Capsules
5	Enteric Coated Rabeprazole & Levosulpiride SR Capsules
6	Itraconazole Capsules 100 MG
7	Amantadine Hydrochloride Capsules USP 100 MG
8	Itraconazole Capsules 200 MG
9	Itraconazole Capsules 100 MG
10	Fluconazole Capsules BP 150 MG
11	Omeprazole Capsules IP 20 MG
12	Esomeprazole Capsule 20 MG
13	Esomeprazole Capsule 40 MG
14	Tramadol Capsules BP 50 MG

TABLETS	
1	CEFIXIME TABLET USP 400 MG
2	CEFIXIME TABLET USP 400 MG
3	CEFIXIME TABLET USP 200 MG
4	CEFIXIME TABLET USP 200 MG
5	CEFIXIME TABLET USP 200 MG
6	CEFIXIME TABLET 100 MG USP
7	CEFIXIME TABLET 200 MG USP
8	CEFIXIME TABLET 200 MG USP
9	CEFIXIME TABLET 200 MG USP
10	CEFIXIME TABLET 200 MG USP
11	CEFIXIME TABLET 200 MG USP

12	CEFIXIME TABLET 200 MG USP
13	CEFIXIME DISPERSIBLE TABLET 50 MG
14	CEFIXIME DISPERSIBLE TABLET 200 MG
15	CEFIXIME DISPERSIBLE TABLET 400 MG
16	CEFIXIME DISPERSIBLE TABLET 100 MG
17	CEFIXIME DISPERSIBLE TABLET 100 MG
18	CEFIXIME DISPERSIBLE TABLET 200 MG
19	CEFUROXIME AXETIL TABLETS USP 500 MG
20	CEFUROXIME AXETIL TABLETS BP 500 MG
21	CEFUROXIME AXETIL DISPERSIBLE TABLETS 500 MG
22	CEFUROXIME AXETIL TABLETS USP 250 MG
23	AMOXICILLIN & CLAVULANATE POTASSIUM TABLETS USP 625 MG
24	AMOXICILLIN & CLAVULANATE POTASSIUM TABLETS USP 1000 MG
25	AMOXICILLIN & CLAVULANATE POTASSIUM TABLETS USP 625 MG
26	CO-AMOXICLAV TABLETS BP
27	AMOXICILLIN & CLAVULANATE POTASSIUM TABLETS USP 1000 MG
28	AMOXICILLIN & CLAVULANATE POTASSIUM TABLETS USP 375 MG
29	CEFIXIME & CLAVULANATE POTASSIUM TABLETS USP 325 MG
30	AMOXICILLIN & CLAVULANATE POTASSIUM CHEWABLE TABLETS
31	AMOXICILLIN & CLAVULANATE POTASSIUM CHEWABLE TABLETS
32	CEPHALEXIN TABLETS USP 500 MG
33	CEFALEXIN CHEWABLE TABLETS 250 MG
34	SULTAMICILLIN TABLETS 375 MG
35	SULTAMICILLIN TABLETS 750 MG
36	CEFPODOXIME PROXETIL TABLETS USP 200 MG
37	CEFPODOXIME PROXETIL TABLETS USP 200 MG
38	CEFPODOXIME PROXETIL TABLETS USP 200 MG
39	CEFPODOXIME DISPERSIBLE TABLETS 200 MG
40	CEFPODOXIME PROXETIL DISPERSIBLE TABLETS 200 MG
41	CEFPODOXIME PROXETIL DISPERSIBLE TABLETS 100 MG
42	CEFPODOXIME DISPERSIBLE TABLETS 200 MG
43	CEFADROXIL TABLETS BP 500 MG
44	CEFADROXIL TABLETS USP 200 MG
45	CEFPODOXIME PROXETIL (100 mg) & POTASSIUM CLAVULANATE (62.5 mg) TABLETS
46	CEFPODOXIME PROXETIL (200 mg) & POTASSIUM CLAVULANATE (125 mg) TABLETS
47	CEFUROXIME AXETIL (500 mg) & POTASSIUM CLAVULANATE (125 mg) TABLETS IP
CAPSULES	
1	CEFIXIME CAPSULE 200 MG
2	CEFIXIME CAPSULE 400 MG
3	CEFIXIME CAPSULE 200 MG
4	CEFIXIME CAPSULE 400 MG
5	AMOXICILLIN CAPSULES BP 250 MG
6	AMOXICILLIN CAPSULES BP 500 MG
7	AMPICILLIN & CLOXACILLIN CAPSULES 500MG

8	AMPICILLIN CAPSULES BP 250 MG
9	AMPICILLIN CAPSULES BP 500 MG
10	AMOXICILLIN AND FLUCLOXACILLIN CAPSULES
11	FLUCLOXACILLIN CAPSULES BP 500 MG
12	CEFALEXIN ORAL SUSPENSION BP 250 MG
13	CEFALEXIN CAPSULES BP 500 MG
14	CLOXACILLIN SODIUM CAPSULES USP500 MG
15	CLOXACILLIN CAPSULES 250 MG
ORAL SUSPENSION	
1	CEFIXIME FOR ORAL SUSPENSION USP 100 MG
2	CEFIXIME FOR ORAL SUSPENSION USP 100 MG
3	CEFIXIME FOR ORAL SUSPENSION USP 100 MG
4	CEFIXIME FOR ORAL SUSPENSION USP 100 MG
5	CEFIXIME FOR ORAL SUSPENSION USP 50 MG
6	CEFIXIME FOR ORAL SUSPENSION USP 200 MG
7	AMOXICILLIN ORAL SUSPENSION BP 125 MG
8	AMOXICILLIN ORAL SUSPENSION BP 250 MG
9	AMOXICILLIN ORAL SUSPENSION BP 125 MG
10	AMOXICILLIN ORAL SUSPENSION BP 125 MG
11	AMOXICILLIN FOR ORAL SUSPENSION USP 125 MG
12	AMOXICILLIN FOR ORAL SUSPENSION USP 250 MG
13	CEFUROXIME AXETIL FOR ORAL SUSPENSION USP 125 MG
14	CEFUROXIME AXETIL FOR ORAL SUSPENSION USP 125 MG
15	CEFUROXIME AXETIL FOR ORAL SUSPENSION USP 125 MG
16	AMPICILLIN AND CLOXACILLIN ORAL SUSPENSION
17	AMPICILLIN AND CLOXACILLIN ORAL SUSPENSION
18	AMOXICILLIN 200 MG AND CLAVUNATE POTASSIUM 28.5 MG FOR ORAL
19	CO-AMOXICLAV FOR ORAL SUSPENSION BP 228.5 mg
20	AMOXICILLIN AND CLAVUNATE POTASSIUM FOR ORAL SUSPENSION USP 156.25 mg
21	AMOXICILLIN AND CLAVUNATE POTASSIUM FOR ORAL SUSPENSION USP 312.5 mg
22	AMOXICILLIN AND CLAVUNATE POTASSIUM FOR ORAL SUSPENSION USP 457 mg
23	AMOXICILLIN AND CLAVUNATE POTASSIUM FOR ORAL SUSPENSION USP 91.4 mg
24	AMPICILLIN ORAL SUSPENSION BP 125MG/5 ML
25	AMPICILLIN ORAL SUSPENSION BP 250MG/5 ML
26	AMPICILLIN ORAL SUSPENSION BP 250MG/5 ML
27	AMPICILLIN FOR ORAL SUSPENSION USP 125MG/5 ML
28	AMPICILLIN FOR ORAL SUSPENSION USP 250MG/5 ML
29	CEPHALEXIN FOR ORAL SUSPENSION USP 125 MG/5 ML
30	CEFALEXIN ORAL SUSPENSION BP 125 MG
31	CEFALEXIN ORAL SUSPENSION BP 125MG / 5ML
32	CEFALEXIN ORAL SUSPENSION BP 125 MG
33	CEFALEXIN ORAL SUSPENSION BP 250 MG
34	CEFALEXIN ORAL SUSPENSION BP

35	CEFALEXIN ORAL SUSPENSION BP 250 MG
36	CEFALEXIN FOR ORAL SUSPENSION USP 250 MG / 5 ML
37	CEFALEXIN ORAL SUSPENSION BP 250MG / 5ML
38	SULTAMICILLIN ORAL SUSPENSION 250 MG
39	CEFPODOXIME PROXETIL FOR ORAL SUSPENSION USP 50 MG/5 ML
40	CEFADROXIL FOR ORAL SUSPENSION USP 125 MG
41	CEFADROXIL ORAL SUSPENSION BP 250MG / 5ML

Central Nervous System	
1	Diazepam Syrup 2 mg/5ml
2	Phenytoin Oral Suspension 25 mg/ml
ANALGESIC / ANTI- INFLAMMATORY	
1	ANALGESIC / ANTI- INFLAMMATORY
2	Paracetamol and Ibuprofen Suspension 162.5 mg/5ml + 100 mg/5ml
3	Paracetamol Syrup 125 mg / 5 ml
Antiviral	
1	Aciclovir Oral Suspension 400 mg/5ml
Antibiotic / Anti-infective	
1	Azithromycin Dry Powder for Oral Suspension 250 mg/5 ml
2	Chloramphenicol Injection In Oily Suspension 250 mg/ml
3	Erythromycin Estolate For Oral Suspension USP 125 mg / 5 ml
4	Isoniazid With Vitamin B6 Syrup 100 mg/5 ml + 5 mg/5ml
5	Nalidixic Acid Oral Suspension BP 300 mg / 5 ml
6	Pediatric Co-trimaxazole Oral Suspension BP
Antifungal	
1	Griseofulvin Oral Suspension USP 125 mg / 5 ml
2	Nystatin Oral Suspension BP 100000 IU / ml
ANTIMALARIAL	
1	Amodiaquin Suspension 50 mg/ 5 ml
2	Artemether 15 mg/5 ml & Lumefantrin 90 mg/5 ml Powder for Oral Suspension
3	Chloroquin Phosphate Syrup 100 mg base/10 ml
ANTIHISTAMENIC	
1	Cetirizine Tablets & Cetirizine Hydrochloride Syrup
2	Cyproheptadine Tablets and Cyproheptadine Syrup BP 2 mg / 5 ml
3	Dexomethorphan Hydrobromide + Triprolidine HCl + Phenylephrine HCl Syrup
4	Dextromethorphan Hydrobromide + Triprolidine HCl + Phenylephrine HCl Syrup
5	Guaiphenesin + Bromhexine + Phenylephrine Syrup
ANTIDOTES	
1	Acetylcystein Solution USP 20 %
GASTRO INTESTINAL SYSTEM	
1	Albendazole Suspension 200 mg / 5 ml
2	Deflazacort Oral Suspension 6 mg/5 ml
3	Domperidone Suspension 1 mg / ml
4	Levosulpiride Oral drops 12.5 mg / ml
5	Livamisole Hydrochloride Syrup 40 mg base /5 ml

6	Magaldrate + Simethicone oral suspension 480 mg + 25 mg / 5 ml
7	Mebendazole Oral Suspension 100 mg / 5 ml
8	Metoclopramide Syrup 5 mg / 5 ml
9	Metronidazole Oral Suspension BP 125 mg base / 5 ml
10	Piperazine Citrate Elixir BP 750 mg/5 ml
11	Simethicone 4% (Anti-Colic) Drops with Dill Oil & Fennel Oil
12	Sucralfate Suspension 1g/10 ml
NUTRIENTS	
1	Ciroferr Suspension (Ferrous Fumarate + Folic Acid + B12)
2	Ciroplex Liquid (B Complex Syrup)
3	Cororange plus syrup (Iron III + B12 + Folic Acid)
4	Ferrous Fumarate with Folic Acid Suspension
5	Iron (III) + Folic Acid + Vitamin B 12 + Zinc Sulphate Monohydrate Syrup
6	Multivitamin Syrup + Zinc
7	Protorange Plus Syrup (Multivitamin Syrup With Protein)
ORO-PHARYNGEAL	
1	Ambroxol Expectorant 30 mg/5 ml
2	Bromhexine Syrup 4 mg / 5 ml, 10 mg / 5 ml
3	Dexomethorphan Hydrobromide + Chlorpheniramine maleate cough syrup
4	Dextromethorphan Hydrobromide + Menthol Syrup
5	Kofex Syrup (Diphenhydramine + Ammonium Chloride + Menthol)
6	Kofmint cough syrup (Peppermint Oil + Menthol + Alcohol)
7	Loratadine Syrup 5 mg / 5 ml
8	Pheniramine Maleate + Ammonium Chloride + Menthol Syrup
9	Salbutamol Syrup 2 mg / 5 ml

SEMI SOLIDS	
1	Adapalene & Clindamycin Phosphate Gel 15,20 & 30 gram
2	Amorolfine Cream 0.25 % w/w 15 & 30 gram
3	Bifonazole Cream 1.0% w/w 20 & 50 gram
4	Clindamycin & Nicotinamide Gel 15, 20 & 30 gram
5	Clobetasol Propionate Cream 15 & 30 gram
6	Clobetasol Propionate Ointment 15 & 30 gram
7	Clobetasol Propionate & Fusidic Acid Cream 10 & 20 gram
8	Clobetasol Propionate & Salicylic Acid Ointment 15 & 30 gram
9	Clobetasol Propionate, Neomycin Sulphate & Miconazole Cream 15 gram
10	Diclofenac 1% & Menthol, Linseed Oil, Methyl Salicylate Gel 30 gram
11	Diclofenac 2% & Menthol, Linseed Oil, Methyl Salicylate Gel 30 gram
12	Eberconazole Cream 1% w/w 30 & 50 gram
13	Ethyl Alcohol Hand RuB 70% v/v (HAND SANITIZER) 50, 100, 200 & 500 ml
14	Fusidic Acid Cream 2% w/w 5, 7.5 & 10 gram
15	Fusidic Acid and Beclomethasone Cream 10 & 20 gram
16	Fluticasone Cream 0.05% w/w 15 & 30 gram
17	Gamabenzen Hexachloride & Cetrimide Emulsion 60 & 100 ml
18	Helobetasol Propionate Cream 0.05% w/w 15 & 20 gram
19	Ketoconazole Cream 2% w/w 15, 30 ,50 & 100gram
20	Ketoconazole & Zincpyrithion (ZPTO) Shampoo 60 & 100 ml
21	Ketoconazole Shampoo 2% w/v 60 & 100 ml
22	Luliconazole Cream 1% w/w 10,15,20,30,50 & 100 gram
23	Luliconazole Lotion 1% w/v 30 & 50 ml HDPE Bottle
24	Mometasone Furoate cream 0.1% w/w
25	Mupirocin cream 2% w/w 15 & 30 gram
26	Mupirocin Ointment 2% w/w (Non Gresy Base) 5, 10 & 15 gram
27	Nadifloxacin Ointment 1% w/w 10 & 20 gram
28	Permethrin Lotion 5% w/w 50 & 100 ml
29	Sertaconazole Nitrate Cream 2% w/w 15 & 20 gram
30	Terbinafine Cream 1% w/w 15, 30 & 100 gram
31	Mupirocin ointment usp 2.0 %
32	Ichthammol ointment
33	Aqueous cream b.p.
34	Lidocaine & prelocaine cream usp
35	acyclovir cream BP 5 % w/w
36	benzoic & salicylic acid ointment USP 3 % w/w & 1.5 % w/w
237	whitfield's ointment BP.
38	Heamorrhoidal ointment with betamethasone valerate .
39	clotrimazole cream BP
40	Clotrimazole vaginal cream USP 2%w/w
41	clotrimazole & beclomethasone dipropionate cream
42	hydrocortisone acetate cream BP
43	Lidocaine cream 5 %
44	Miconazole nitrate cream USP
45	mometasone furoate cream USP
46	becigen cream
47	betamethasone valerate cream BP
48	Beclomethasone dipropionate,neomycin sulphate & clotrimazole cream

49	Silversulphadiazine & chlorhexidine gluconate cream
50	Tetracycline hydrochloride ointment USP (3 % w/w)
51	terbinafine hydrochloride cream
52	diclofenac, methyl salicylate & menthol gel
53	Diclofenac diethylamine, linseed oil,
54	Fluocinolone acetonide cream BP
55	ketoconazole cream
56	Ketoconazole lotion
57	Clobetasole propionate cream USP
58	fluticasone cream BP
59	Diclofenac gel BP